ITEM NO. | QTY. |PART NO. |DESCRIPTION
/[& 6 1 11010144 PLATFORM FRAME ASSEMBLY(87LND) G2-50
2 / 2 21007015 INSERT HINGE PIN WELDMENT-LD
S 3 21002109 G2 .75"IDx1'0Dx1.5"BEARING
3 , 4 41000578 3/4" SAE FLATWASHER
0 9 21000576 1/2" SAE FLATWASHER
o 0 6 21000588 1/2' CROWN LOCK NUT
7 21004727 3/8" U-BOLT(SHORTYx16x7/8x1-1/2
8 41000550 3/8-16 GRS HEX NUT
9 41000605 3/8-16 USS CROWN LOCK NUT
10 11000551 1/2-13 GRADE 5 HEX NUT
1 21000587 1/2-13x1" HHCS GRS
12 21000573 1/2-13 SPRING LOCKWASHER
13 11007433 DRIVER'S SIDE SQ. SPRING HOLDER
14 11007435 PASS SIDE SQ. SPRING HOLDER(86-91)
15 21002371 10GA.x1.13"x1.63“TUBE CAP(BR)
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